Doncaster & Bassetlaw Medicines Formulary

Section 3.4.1: Antihistamines

Chlorphenamine 4mg Tablets
Loratadine 10mg Tablets

Cetirizine 10mg Tablets
Fexofenadine 120mg and 180mg Tablets
Hydroxyzine 10mg and 25mg Tablets

Section 3.4.3: Allergic Emergencies

Adrenaline 1 in 1000 Injection
Adrenaline 0.3mg Auto-Injector
Adrenaline 0.15mg Auto-Injector
Chlorphenamine 10mg Injection
Hydrocortisone 100mg Injection

C1 Esterase Inhibitor 500unit Injection

Approved by Drug and Therapeutics Committee: March 2021
Review Date: March 2024

Prescribing Guidance:

Items for Restricted Prescribing:

C1 esterase inhibitor is prescribable for the management of acute attacks of
hereditary angio-oedema type 1 (C1l esterase inhibitor deficiency), and is
available in 500unit vials. The dose should be 20units/kg body weight. Each
vial is diluted with 10ml of normal saline, and should be given by slow
intravenous injection.

Omalizumab is prescribable for severe persistent allergic asthma, if used as
defined within NICE guidance.

KEY: [ULl Unlicensed Preparation; Drug — first line choice; Drug — hospital only; Drug -
Amber (TLS), Drug — Red (TLS), see http://medicinesmanagement.doncasterccg.nhs.uk/



http://medicinesmanagement.doncasterccg.nhs.uk/
http://www.nice.org.uk/guidance/ta278/resources/guidance-omalizumab-for-treating-severe-persistent-allergic-asthma-review-of-technology-appraisal-guidance-133-and-201-pdf

